KOBALT

ITEM #5105915

POWER TOOL
ORGANIZER / CHARGING
STATION

MODEL #54010
A STEP-BY-STEP VIDEO ON HOW Espariol p. 13
TO ASSEMBLE & THE TOOLS

KOBALT,K-RAIL and logo design are trademarks or
registered trademarks of LF, LLC. All rights reserved.

ATTACH YOUR RECEIPT HERE

Serial Number Purchase Date

customer service department at 888-3KOBALT (888-356-2258), 8 a.m - 8 p.m., EST,

@ Questions, problems, missing parts? Before returning to your retailer, call our
Monday - Sunday.You could also contact us at partsplus@lowes.com.

SS23014

Lowes.com KOBALT



TABLE OF CONTENTS

Product Specifications
Package Contents
Hardware Contents
Safety Information
Preparation

Assembly Instructions
Care and Maintenance
Troubleshooting
Warranty

Replacement Parts List

PRODUCT SPECIFICATIONS

COMPONENTS

Total weight capacity

SPECIFICATIONS
(BRACKET)

250 Ibs

SPECIFICATIONS
(K-RAIL)

110 Ibs

Top shelf weight capacity

100 Ibs

30 Ibs

Middle shelf weight capacity

100 Ibs

30 Ibs

Bottom shelf weight capacity

30 Ibs

30 Ibs

Side panel weight capacity

10 Ibs

10 lbs

Maximum output of power strip

1875 watts

1875 watts

USB Current

5V DC,2.1A

5V DC,2.1A

Overall dimensions (Excluded
Bracket / K-Rail)

12inx22inx 14 in

12inx22inx 14 in

BRACKET

KOBALT

CAPACITY
MAX

KOBALT

CAPACITY
MAX

CAPACITY
MAX

..

Lumu

Lowes.com KOBALT




PACKAGE CONTENTS

QUANTITY

z
O
o
o
3]
7
w
o

Lowes.com KOBALT

©
C
©
a
(o}
°
(2]
=
[}
—

Back panel

Right side panel
Top shelf
Middle shelf
Bottom shelf
Power strip holder
Power strip
Steel spacer

Note: Part G and H come pre-assembled.




HARDWARE CONTENTS

@
Cy

M8x15 mm

M6x10 mm
Bolt Bolt

Qty. 25

@

'

M8x16 mm
Bolt
Qty. 2

ST4.8x37 mm
Screw

Qty. 2 Qty. 2

Qty. 4

®8x33 mm
Plastic anchor

®25x2 mm

Washer
Qty. 6

¥ o

M4x10 mm M4 mm
Bolt Nut
Qty. 1 Qty. 1

®18x1.5 mm
Washer
Qty. 2

Note: One piece of Parts Il and JJ are pre-assembled to part G.

A SAFETY INFORMATION

Please read and understand this entire manual before attempting to assemble or operate
this product. Failure to follow may result in serious injury. Save all warnings and
instructions for future reference. If you have any questions regarding the product, please
call our customer service department at 888-3KOBALT (888-356-2258), 8 a.m - 8 p.m.,
EST, Monday - Sunday. You could also contact us at partsplus@lowes.com.

WARNING

To reduce the risk of injury, do not attempt to use this product until you have read thoroughly
and understand completely this operator's manual and the operator’s manual for any power

tools used.

Only install in areas where no electrical wires, utility cables, pipes, or other obstructions are
located. Failure to follow these instructions can result in death, electrical shock, or other

serious personal injury.

Do not lift the product without help. Hold it close to your body. Keep your knees bent and lift
with your legs, not your back. Ignoring these precautions can result in back injury.

AWARNING
PERSONAL INJURY HAZARD

Failure to properly install according
to the manufacturer’s guidelines
could result in serious injury or

death.

AWARNING

ELECTRICAL, PLUMBING

OR GAS LINES MAY BE IN WALL.
Before cutting, drilling or hammering
verify their location. If needed,
contact your electrician, plumber, or
service person.

Lowes.com KOBALT




A SAFETY INFORMATION

CAUTION

Do not exceed the Maximum weight capacity for both installation on wall hanging
connecting plate and installation on K-RAIL mount.

This is a power tool organizer. Do not use for any other purpose than supporting tools or
products. Do not use as a seat, ladder, or standing platform.

Keep the area around the hanging shelving unit clean and well lit. Cluttered or dark areas
invite accidents.

Mount the organizer in a dry, indoor place protected from wet conditions.

Keep organizer dry, clean, and free from oil and grease.

Do not use the organizer if it is damaged or broken. A damaged or broken organizer may
not mount securely and/or it might not provide adequate support for the items stored on it.
Mount the organizer to sound structural supports. NEVER mount the organizer to drywall or
plaster without the mounting fastener going into a structural support. Failure to properly
mount the organizer could result in a falling hazard that can cause death or serious
personal injury.

Ensure the organizer is securely mounted.

Always wear eye protection during installation.

Keep children and bystanders away while loading, unloading, and moving the product. Do
not allow children or untrained individuals to use this organizer.

Always use common sense and be cautious when using this product. Do not modify this
product in any way.

Always get help when lifting, moving, and mounting the organizer.

Product plugs must match the outlet.

Never modify the plug in any way.

Do not use any adapter plugs with earth (grounded) product power strips.
Unmodified plugs and matching outlets will reduce the risk of electric shock.

Avoid body contact with earthed or grounded surfaces. There is an increased risk of
electric shock if your body is earthed or grounded.

* Refer all below information for FCC rules:

This device complies with part 15 of the FCC Rules. Operation is subject to the following two

conditions: (1) This device may not cause harmful interference, and (2) this device must

accept any interference received, including interference that may cause undesired operation.

Note: This equipment has been tested and found to comply with the limits for a Class B

digital device, pursuant to part 15 of the FCC Rules. These limits are designed to provide

reasonable protection against harmful interference in a residential installation. This

equipment generates, uses and can radiate radio frequency energy and, if not installed and

used in accordance with the instructions, may cause harmful interference to radio

communications. However, there is no guarantee that interference will not occur in a

particular installation. If this equipment does cause harmful interference to radio or television

reception, which can be determined by turning the equipment off and on, the user is

encouraged to try to correct the interference by one or more of the following measures:

- Reorient or relocate the receiving antenna.

- Increase the separation between the equipment and receiver.

- Connect the equipment into an outlet on a circuit different from that to which the receiver is
connected.

- Consult the dealer or an experienced radio/TV technician for help.

CAUTION: Changes or modifications not expressly approved by the party responsible for
compliance could void the user's authority to operate the equipment.

5 Lowes.com KOBALT




PREPARATION

Before beginning assembly of product, make sure all parts are present. Compare parts with
package contents list and hardware contents list. If any part is missing or damaged, do not
attempt to assemble the product.

Some parts may contain sharp edges, wear protective gloves if necessary.

Finger tighten the bolts and nuts first, then tighten them with a 5/32" (4mm) hex key and 10mm &
13mm combination spanner on a horizontal platform when assembly is complete.

Estimated Assembly Time: 30 minutes (does not include unpacking time)
Tools Required for Assembly (not included): Power Drill, Protective Gloves, Level, PH2 Phillips

Screwdriver, Pencil, 5/32” (4mm) Hex Key, Rubber Mallet, 10mm Combination Spanner & 13mm
Combination Spanner Tools.

TOOLS REQUIRED (NOT INCLUDED):

_cﬂﬁ Power Dirill @ Protective Gloves N 10mm %ubber Mallet
Combination

Spanner

@
Level =9 PH2 Phillips Screwdriver

13mm
Combination

| 5/32" (4mm) Hex Key Spanner

Lowes.com KOBALT




ASSEMBLY INSTRUCTIONS

1. Attach the left side panel (A) and
right side panel (C) to the bottom
shelf (F) using bolts (AA) and nuts
(BB).

NOTE: Only fix the bolts and nuts on
the side, and not to tighten them.

Hardware Used

@ vexiomm (Ol x4

M6 mm D) x4

. Place the middle shelf (E) in the middle
of two side panels (A&C), and insert into
the grooves of the side panels (A&C).
Attach the left side panel (A) and right
side panel (C) to the middle shelf (E)
using bolts (AA) and nuts (BB).

NOTE: Only fix the bolts and nuts on
the side, and not to tighten them.

Hardware Used

@ wex10 mm O x4

M6 mm '

. Place the top shelf (D) on the grooves
of the side panels (A&C).
Attach the left side panel (A) and right
side panel (C) to the top shelf (D) using
bolts (AA) and nuts (BB).

NOTE: Only fix the bolts and nuts on
the side, and not to tighten them. The
KOBALT badge on the edge of the top
shelf ( D ) should face forward.
Hardware Used

@ wvex10mm O x4

M6 mm x4

Lowes.com KOBALT




ASSEMBLY INSTRUCTIONS

4. Attach the left side panel (A) and right
side panel (C) as well as three shelves
to the back panel (B) using bolts (AA)
and nuts (BB).

NOTE: Only fix the bolts and nuts on
the side, and not to tighten them.

Hardware Used

@ wvex10mm (m  x9

M6 mm ' x9

. Attach the top power strip holder (G)
which pre-assembled with power strip
(H) to the top shelf (D) using bolts (AA)
and nuts (BB). And insert into the
grooves of the side panels (A&C), using
bolts (AA) and nuts (BB).

NOTE: Only fix the bolts and nuts on
the side, and not to tighten them.

® -~ —— @ —————— @~ |
¥ \
\ \

Hardware Used

@ M6x10 mm @ X 4

M6 mm ©) x4

. Tighten all bolts (AA) and nuts (BB).
Attach the two hooks (K) on back panel
(B) using bolts (CC) & washers (DD)
and nuts (EE).

Hardware Used

Lowes.com KOBALT




ASSEMBLY INSTRUCTIONS

7. Place the steel spacer (J) on back
panel (B) with left and right side per
spacer, using bolts (FF) & washers
(DD) and nuts (EE).

Hardware Used

INSTALL TO THE WALL

8. Determine the location for the
bracket(l). Feed screws (GG) through
washers (KK) and bracket (I). Drill the
screws (GG) to the wood stud.

NOTE: Ensure the bracket () is
installed horizontally.

Hardware Used

@ ST4.8x37 mm

@ ®18x1.5 mm

OPTIONAL

Hanging the unit onto cement wall, drill 2
holes in the cement wall. Insert plastic
anchors (HH) in the drilled holes. Feed
screws (GG) through washers (KK) and
bracket (l). Screw screws (GG) to the
plastic anchor (HH) in the cement wall.

NOTE: Ensure the bracket () is
installed horizontally.

Cement wall

Hardware Used

@ ST4.8x37 mm

@ ®8x33 mm

@ otext5mm

Lowes.com KOBALT




ASSEMBLY INSTRUCTIONS

9. Carefully lift and place the hook (K) on
the organizer into the bracket (l).

—|

— Bracket

el
olo

oooooo

° ®

| &

INSTALL TO THE K-RAIL

10. Carefully lift and place the hook (K) on
the organizer into the K-Rail (Not

included).

Lowes.com KOBALT




CARE AND MAINTENANCE

* On an annual basis, it is recommended to double check all connections and re-tighten all nuts
and bolts. Wipe with a dry cloth as needed to remove dust and dirt. Be careful when clean the
power strip area.

» Keep the product in good repair by adopting a regular maintenance program.

* Avoid contact with corrosive substances like acids, alkaline or similar substances.

TROUBLESHOOTING

If you have any questions regarding the product, please call customer service at 888-356-2258,
8 a.m. - 8 p.m., EST, Monday- Sunday. You could also contact us at partsplus@lowes.com.

POSSIBLE CORRECTIVE

PROBLEM CAUSE ACTION

Screw holes may not be aligned Some screws are screwed too tight. Check the front screws are

after installation. screwed tightly,and loosen them
first then adjust the positions.

3-YEAR HASSLE-FREE WARRANTY

For 3 years from the date of purchase, this product is warranted for the original purchaser to be free from
defects in material and workmanship. This guarantee does not cover damage due to abuse, normal wear,
improper maintenance, neglect, unauthorized repair/alteration, or expendable parts and accessories
expected to become unusable after a reasonable period of use. If you think your product meets the above
guarantee criteria, please call our customer service department at 888-3KOBALT (888-356-2258), 8 a.m.
- 8 p.m., EST, Monday - Sunday. You could also contact us at partsplus@lowes.com, or return the item to
the place of purchase with a copy of the original sales receipt. The distributor will, at its option, repair or
replace the product. This warranty gives you specific legal rights, and you may also have other rights that
vary from state to state.

Lowes.com KOBALT




REPLACEMENT PARTS LIST

For replacement parts, call our customer service department at 888-356-2258, 8 a.m. - 8 p.m.,EST,
Monday- Sunday. You could also contact us at partsplus@lowes.com.

PART ‘

A

DESCRIPTION

Left Side Panel

‘ PART#

5105915-A

PIC

B

Back Panel

5105915-B

Right Side Panel

5105915-C

Top Shelf

5105915-D

Middle Shelf

5105915-E

Bottom Shelf

5105915-F

Power Strip Holder

5105915-G

Power Strip

5105915-H

Bracket

5105915-I

Steel Spacer

5105915-J

Hook

5105915-K

M6x10 mm Bolt

5105915-AA

©°0
-

M6 mm Nut

5105915-BB

%

==
O
)
=/

M8x15 mm Bolt

5105915-CC

®25x2 mm Washer

5105915-DD

M8 mm Nut

5105915-EE

M8x16 mm Bolt

5105915-FF

)| D|@ | g

ST4.8x37 mm Screw

5105915-GG

4 (“((((«((1!k((((((rﬂ(((«((li’((((!%

®8x33 mm Plastic Anchor

5105915-HH

[
/ﬂ\

M4x10 mm Bolt

5105915-1

M4 mm Nut

5105915-JJ

gil

®18x1.5 mm Washer

5105915-KK

Printed in China
Lowes.com KOBALT




KOBALT

ARTICULO #5105915

ORGANIZADOR PARA
HERRAMIENTAS
ELECTRICAS Y ESTACION DE CARGA

UN VIDEO PASO A PASO SOBRE MODELO #54010

COMO ENSAMBLAR Y LAS
HERRAMIENTAS NECESARIAS

KOBALT, K-RAIL y el disefio del logotipo son marcas comerciales o
marcas registradas de LF, LLC.Todos los derechos reservados.

ADJUNTE SU RECIBO AQUI

Numero de serie Fecha de compra

Departamento de Servicio al Cliente al 888-3KOBALT (888-356-2258), de lunes a domingo
de 8 a.m. a 8 p.m., hora estandar del Este. También puede ponerse en contacto con
nosotros en partsplus@lowes.com.

@ ¢ Preguntas, problemas, piezas faltantes? Antes de volver a la tienda, llame a nuestro

SS23014

Lowes.com KOBALT



iNDICE

Especificaciones del producto
Contenido del paquete
Aditamentos

Informacién de seguridad
Preparacion

Instrucciones de ensamblaje
Cuidado y mantenimiento
Solucién de problemas
Garantia

Lista de piezas de repuesto

ESPECIFICACIONES DEL PRODUCTO

ESPECIFICACIONES ESPECIFICACIONES

Capacidad de peso total 113,39 kg 49,89 kg

Capacidad de peso del estante superior 45,35 kg 13,6 kg

Capacidad de peso del estante central 45,35 kg 13,6 kg

Capacidad de peso del estante inferior 13,6 kg 13,6 kg

Capacidad de peso del panel lateral 4,53 kg 4,53 kg

Salida maxima de la regleta 1875 vatios 1875 vatios

Corriente USB 5VCC,2,1A 5VCC,21A

Dimensiones generales (Soporte

y K-Rail excluidos) 30,48 cm x55,88 cm x35,56 cm 30,48 cm x55,88 cm x35,56 cm

SOPORTE

KOBALT KOBALT

CAPACIDAD CAPACIDAD CAPACIDAD CAPACIDAD CAPACIDAD CAPACIDAD
MAX. MAX, MAX. MAX. MAX, MAX.

Lowes.com KOBALT




CONTENIDO DEL PAQUETE

> 6 5 0 o o o
T o d@ye e 6o
(=} (-]

o o \

o

o

DESCRIPCION CANTIDAD

Panel lateral izquierdo
Panel posterior

>

Panel lateral derecho

Estante superior
Repisa central

Estante inferior

Soporte para regleta
Regleta
Soporte

Espaciador de acero

X|«|—|T|@|MMmO|O|W
NN~

Gancho

Nota: las piezas G y H vienen preensambladas.

Lowes.com KOBALT




ADITAMENTOS

Perno Perno Arandela
M6x10 mm M8x15 mm ®25x2 mm
Cant. 25 ) Cant. 4 Cant. 6

§F o ¢

Perno Tornillo Ancla de expansién Perno Tuerca Arandela

M8x16 mm ST4.8x37 mm de plastico M4x10 mm M4 mm ®18x1,5 mm

Cant. 2 Cant. 2 ®8x33 mm Cant. 1 Cant. 1 Cant. 2
Cant. 2

Nota: una parte de las piezas Il y JJ estan preensambladas en la pieza G.

A INFORMACION SOBRE SEGURIDAD

Asegurese de leer y comprender este manual completo antes de intentar ensamblar o utilizar
este producto. No seguirlo podria provocar lesiones graves.

Guarde todas las advertencias e instrucciones para referencia futura. Si tiene alguna
pregunta sobre el producto, llame a nuestro Departamento de Servicio al Cliente al
888-3KOBALT (888-356-2258), de lunes a domingo de 8 a.m. a 8 p.m., hora estandar del
Este.También puede ponerse en contacto con nosotros en partsplus@lowes.com.

ADVERTENCIA

Para reducir el riesgo de lesiones, no intente usar este producto hasta que haya leido y
entendido completamente este manual del operador y el manual del operador de cualquier
herramienta eléctrica utilizada.

Instale el producto unicamente en areas donde no haya cables eléctricos, cables de
servicios publicos, tuberias u otras obstrucciones. No seguir estas instrucciones puede
provocar la muerte, una descarga eléctrica u otras lesiones personales graves.

No levante el producto sin ayuda.Levantelo cerca del cuerpo. Mantenga las rodillas flectadas

y levante con las piernas, no con la espalda. Ignorar estas precauciones puede provocar
lesiones en la espalda.

A ADVERTENCIA A ADVERTENCIA

PUEDE HABER LIiNEAS
PELIGRO DE LESIONES ELECTRICAS, DE PLOMERIA O

PERSONALES DE GAS EN LA PARED.
El no seguir las pautas del Antes de cortar, tal_qdrar_o martillar,
fabricante para una instalacion verifique su ubicacion. Si es

adecuada puede causar lesiones necesario, comuniquese con su
electricista, plomero o persona de
graves o la muerte. servicio

Lowes.com KOBALT




A INFORMACION SOBRE SEGURIDAD

PRECAUCION

* No exceda la capacidad de peso maximo tanto para la instalacion en placa de conexion
para colgar en la pared como para la instalacion en un soporte K-RAIL.

Este es un organizador para herramientas eléctricas. No lo use para ningun otro propésito
que no sea almacenar herramientas o productos. No lo utilice como asiento, escalera ni
como plataforma para pararse.

Mantenga el area alrededor de la unidad de estanteria colgante limpia y bien iluminada.
Las areas oscuras o desordenadas propician los accidentes.

Monte el organizador en un lugar interior seco y protegido de la humedad.

Mantenga el organizador seco, limpio y libre de aceite y grasa.

No use el organizador si esta dafiado o roto. Es posible que un organizador dafiado o roto
no se monte de forma segura o podria no proporcionar el soporte adecuado para los
elementos almacenados en él.

Monte el organizador en soportes estructurales solidos. NUNCA monte el organizador en
paneles de yeso o en yeso sin que el sujetador de montaje entre en un soporte estructural.
Si no se monta correctamente el organizador, se podria producir un riesgo de caida que
puede causar la muerte o lesiones personales graves.

Asegurese de que el organizador esté bien montado.

Siempre use lentes de proteccion durante la instalacion

Mantenga alejados a los nifios y transeuntes mientras carga, descarga y mueve el
producto. No permita que los nifios o personas no calificadas utilicen el organizador.
Siempre use el sentido comun y tenga cuidado al usar este producto. No modifique este
producto de ninguna manera.

Pida siempre ayuda para levantar, mover y montar la organizador.

Los enchufes del producto deben encajar en el tomacorriente.

No modifique el enchufe de ninguna manera.

No utilice ningun enchufe adaptador con las regletas del producto con puesta a tierra.
Los enchufes sin modificaciones y que encajan en el tomacorriente reducen el riesgo de
descarga eléctrica.

Evite el contacto del cuerpo con superficies puestas a tierra. Existe un riesgo adicional de
descarga eléctrica si su cuerpo tiene conexion a tierra.

» Consulte toda la informacién a continuacion para conocer las normas de la FCC:

Este dispositivo cumple con la seccion 15 de las reglas de la FCC. El funcionamiento esta
sujeto a las siguientes dos condiciones: (1) este dispositivo no debe causar interferencia
perjudicial y (2) debe aceptar cualquier interferencia recibida, incluida la interferencia que
pudiese causar un funcionamiento no deseado.

Nota: este equipo se probd y se verifico que cumple con los limites para un dispositivo
digital de clase B, conforme a la seccién 15 de las reglas de la FCC. Estos limites estan
disefiados para proporcionar proteccion razonable contra interferencias perjudiciales en una
instalacion residencial. Este equipo genera, utiliza y puede irradiar energia de
radiofrecuencia y, si no se instala y se usa de acuerdo con las instrucciones, puede causar
interferencia perjudicial para las comunicaciones de radio. Sin embargo, no se garantiza que
no se produciran interferencias en una instalacién en especial. Si este equipo causa
interferencia perjudicial a la recepcion de radio o television, lo que se puede determinar al
encender y apagar el equipo, se recomienda al usuario que intente corregir la interferencia
con una o mas de las siguientes medidas:

- Reoriente o reubique la antena de recepcion.

- Aumente la separacion entre el equipo y el receptor.

- Conecte el equipo a un tomacorriente de un circuito distinto al que usa el receptor.

- Solicite ayuda al distribuidor o a un técnico con experiencia en radio/TV.

PRECAUCION: los cambios o las modificaciones que no estén expresamente aprobados
por la parte responsable del cumplimiento podrian anular la autorizacion del usuario para
utilizar el equipo.

17 Lowes.com KOBALT




PREPARACION

Antes de comenzar a ensamblar el producto, asegurese de tener todas las piezas.Compare las
piezas con la lista del contenido del paquete y la lista de aditamentos.No intente ensamblar el
producto si falta alguna pieza o si alguna esta dafiada.

Algunas piezas pueden tener bordes afilados, use guantes protectores si es necesario.

Apriete con los dedos los pernos y las tuercas primero, luego apriételos con una llave hexagonal
de 5/32" (4 mm) y una llave de combinacion de 10 mm y 13 mm en una plataforma horizontal
cuando finalice el ensamblaje.

Tiempo estimado de ensamblaje: 30 minutos (no incluye el tiempo de desembalaje)
Herramientas necesarias para el ensamblaje (no se incluyen): Taladro eléctrico, guantes
protectores, nivel, destornillador Phillips PH2, lapiz, llave hexagonal de 5/32" (4 mm), mazo de
goma, llave de combinacién de 10 mm y herramientas para llave de combinacion de 13 mm.

HERRAMIENTAS NECESARIAS (NO SE INCLUYEN):

—] Ta’lad.ro @ Guantes protectores N Llave de Nazo de goma
eléctrico

combinacién de
10 mm

@
Nivel = 9 Destornillador

Phillips PH2
Llave de
combinacién de

——J Lave hexagonal de 13 mm
5/32"(4 mm)

Lowes.com KOBALT




INSTRUCCIONES DE ENSAMBLAJE

1. Fije el panel lateral izquierdo (A) y el
panel lateral derecho (C) al estante
inferior (F) con pernos (AA) y tuercas
(BB).

NOTA: solo fije los pernos y las tuercas
en el costado y no los apriete.

Aditamentos utilizados

@ vexi0mm (M x4

M6 mm D) x4

. Coloque el estante central (E) en el
medio de dos paneles laterales (A 'y C)
e insértelo en las ranuras de los paneles
laterales (A y C). Fije el panel lateral
izquierdo (A) y el panel lateral derecho
(C) al estante central (E) con pernos
(AA) y tuercas (BB).

NOTA: solo fije los pernos y las tuercas
en el costado y no los apriete.

Aditamentos utilizados

@ wex10mm O x4
M6mm ' x4

. Coloque el estante superior (D) en las
ranuras de los paneles laterales (A'y
C). Fije el panel lateral izquierdo (A) y
el panel lateral derecho (C) al estante
superior (D) con pernos (AA) y tuercas
(BB).

NOTA: solo fije los pernos y las tuercas
del costado y no los apriete. La insignia
de KOBALT en el borde del estante
superior (D) debe mirar hacia delante.

Aditamentos utilizados

@ wvex10mm O x4

M6 mm x4

Lowes.com KOBALT




INSTRUCCIONES DE ENSAMBLAJE

4. Fije el panel lateral izquierdo (A) y el
panel lateral derecho (C), ademas de
tres estantes al panel posterior (B) con
pernos (AA) y tuercas (BB).

NOTA: solo fije los pernos y las tuercas
del costado y no los apriete.

Aditamentos utilizados

@ wvex10mm (O  x9

M6 mm ' X9

. Fije el soporte para regleta (G) que se
ensambl6 previamente con la regleta
(H) al estante superior (D) con pernos
(AA) y tuercas (BB). Luego, insértelo
en las ranuras de los paneles laterales
(A'y C) con pernos (AA) y tuercas (BB).

NOTE: solo fije los pernos y las tuercas
del costado y no los apriete.

Aditamentos utilizados

@ M6x10 mm @ X 4

M6 mm ©) x4

. Apriete los pernos (AA) y tuercas (BB).
Fije los dos ganchos (K) en el panel
posterior (B) con pernos
(CC),arandelas (DD) y tuercas (EE).

Aditamentos utilizados

Lowes.com KOBALT




INSTRUCCIONES DE ENSAMBLAJE

7. Coloque un espaciador de acero (J) en
el panel posterior (B) con los lados
izquierdo y derecho por espaciador,
con pernos (FF), arandelas (DD) y
tuercas (EE).

Aditamentos utilizados

®25x2 mm \ X 2
@
& vsmm Qp x2

M8x16 mm X2
Fr) &

INSTALACION EN LA PARED

8. Determine la ubicacion para el soporte
(). Pase los tornillos (GG) por las
arandelas (KK) y los soportes (). Inserte
los tornillos (GG) en el montante de
madera.

NOTA: asegurese de que el soporte (I)
esté instalado horizontalmente.

Aditamentos utilizados

@ ST4.8x37 mm

& otext.5mm

OPCIONAL

Si va a colgar la unidad en una pared de
cemento, perfore 2 orificios en la pared.
Inserte anclas de expansién de plastico
(HH) en los orificios perforados. Pase
los tornillos (GG) por las arandelas (KK)
y los soportes (l). Inserte los tornillos
(GG) en el ancla de expansion de
plastico (HH) y en la pared de cemento.

NOTA: asegurese de que el soporte
(I) esté instalado horizontalmente.

Cement wall

Aditamentos utilizados

@ ST4.8x37 mm

@ ®8x33 mm
@ ®18x1.5 mm

Lowes.com KOBALT




INSTRUCCIONES DE ENSAMBLAJE

9. Levante cuidadosamente el gancho (K)
y coléquelo sobre el organizador y en

el soporte superior (1).

I o @

,

oooooo

cpesiclelalel T
ooooooooo

— Superior

el
olo

oooooo

° ®

| &

INSTALACION EN K-RAIL

10. Levante cuidadosamente el gancho (K)
y coloéquelo sobre el organizador y en
el soporte K-Rail (no se incluye).

121050,
ooooo
@

o
JolCle
@

| ¢

Lowes.com KOBALT




CUIDADO Y MANTENIMIENTO

» Se recomienda volver a revisar todas las conexiones y apretar nuevamente todas las tuercas y
pernos una vez al aio. Limpie con un paio seco, segun sea necesario, para retirar el polvo y la
suciedad. Tenga cuidado al limpiar el area de la regleta.

Mantenga el producto en buen estado mediante la adopcidn de un programa de mantenimiento
periodico.
Evite el contacto con sustancias corrosivas como acidos, alcalinos o sustancias similares.

SOLUCION DE PROBLEMAS

Si tiene alguna pregunta sobre el producto, llame al Departamento de Servicio al Cliente al
888-356-2258, de lunes a domingo de 8 a.m. a 8 p.m., hora estandar del Este. También puede
ponerse en contacto con nosotros en partsplus@lowes.com.

CAUSA CORRECTIVE

PROBLEMA POSIBLE ACTION

Es posible que los orificios para Algunos tornillos estan demasiado apretados. Verifique que los tornillos frontales

tornillos no estén alineados estén apretados y suéltelos primero
después de la instalacion. antes de ajustar la posicion.

3 ANOS DE GARANTIA SIN PROBLEMAS

Este producto tiene cobertura de garantia contra defectos en materiales y mano de obra por 3 afios a
partir de la fecha de compra para el comprador original. Esta garantia no cubre dafios por uso indebido,
desgaste normal, mantenimiento inadecuado, negligencia, reparacion o alteracion no autorizadas, ni
piezas o accesorios desechables cuya inutilidad es esperable después de un periodo de uso razonable.
Si cree que este producto cumple con la garantia mencionada anteriormente, llame a nuestro
Departamento de Servicio al Cliente al 888-3KOBALT (888-356-2258), de lunes a domingo de 8 a.m. a
8 p.m., hora estandar del Este. También puede ponerse en contacto con nosotros en
partsplus@lowes.com o devolver el articulo al lugar de compra con una copia del recibo de venta
original. El distribuidor, a su eleccion, reparara o reemplazara el producto. Esta garantia le otorga
derechos legales especificos, pero podria tener también otros derechos que varian segun el estado.

Lowes.com KOBALT




LISTA DE PIEZAS DE REPUESTO

Para obtener piezas de repuesto, llame a nuestro Departamento de Servicio al Cliente al 888-356-2258,
de lunes a domingo de 8 a.m. a 8 p.m., hora estandar del Este.

PIEZA ‘

A

DESCRIPCION

Panel lateral izquierdo

‘ PIEZA #

5105915-A

FOTO

B

Panel posterior

5105915-B

Panel lateral derecho

5105915-C

Estante superior

5105915-D

Estante central

5105915-E

Estante inferior

5105915-F

Soporte para regleta

5105915-G

Regleta

5105915-H

Soporte

5105915-I

Espaciador de acero

5105915-J

Gancho

5105915-K

Perno M6x10 mm

5105915-AA

Tuerca M6 mm

5105915-BB

)
O
\\/

Perno M8x15 mm

5105915-CC

Arandela ®25x2 mm

5105915-DD

Tuerca M8 mm

5105915-EE

Perno M8x16 mm

5105915-FF

)| D|@ | g

Tornillo ST4.8x37 mm

5105915-GG

««(««««««rrrm««(«(««@

Ancla de expansion de plastico ®8x33 mm

5105915-HH

Perno M4x10 mm

5105915-1

Tuerca M4 mm

5105915-JJ

Arandela ®18x1,5 mm

5105915-KK

Impreso en China

Lowes.com KOBALT




